
1 

 
POLISH-SWEDISH-UKRAINIEN SEMINAR 

 
 

FUTURE URBAN SANITATION TO MEET NEW 
REQUIREMENTS FOR WATER QUALITY IN THE BALTIC 

SEA REGION 
 

17-19 October 2011, Krakow, Poland 
Kraków, Hotel “Chopin” ul. Przy Rondzie 2, 31-000 Kraków,  

 
 
 

ABSTRACTS 
 

Participating Universities: 
Cracow University of Technology 
Department of Environmental Engineering (CUT) - Organizer 

 
 

 
 

National Technical University of Ukraine "Kyiv Polytechnic Institute"  
Department of Ecology and Technology of Natural Polymers (KPI) 

 
 

 
aaNational Academy of Municipal Economy in Kharkiv 
aaDepartment of Urban Environmental Engineering and Management (NAMEK) 

 
 
 

 
aaLviv Polytechnic National University (LPNU) 
[...]
conducted in mesophilic conditions. Digestion process was conducted for the animal munure 
as well as mixtures containing 10% (ww.) of kitchen biowaste and 90% (ww.) of animal by-
products. The proportion of substrates in the co-digestion mixture was established as optimal, 
on the basis of tests conducted in static conditions. The digesters were maintained at a 
mesophilic temperature of 36˚C and the process was carried out at the hydraulic retention 
times (HRT) ranging from 20 to 50 days. Anaerobic digestion of manure for the HRT value of 
30÷35 days ensured the most appropriate amounts of biogas produced (0,77-0,85 dm3/dm3×d) 
and organic matter reduction indices (42-54%). Whilst co-digestion of kitchen biowaste and 
munure allowed to achieve between 10 and 60% higher biogas production rates. The highest 
biogas production rate (1,25 m3/m3×d) as well as the most appropriate organic matter 
reduction indices (66%) were achieved for the HRT value of 35 days. The digestion process 
conducted for the shortest value of HRT (30 days) turned out to unstable and exhibited a 
relatively low effectiveness. 
 
 

Bożena MROWIEC, Mariusz KUGLARZ, Jan SUSCHKA 

Removal of selected organic pollutants in anaerobic wastewater treatment process 
 
Institute of Environmental Protection and Engineering, University of Bielsko-Biala, Willowa 2, 43-
309 Bielsko-Biala, e-mail: bmrowiec@ath.bielsko.pl 
 
Aromatic compounds belong to one of most widely distributed classes of organic substances 
used in industry, services and households and, therefore they are relatively often measured in 
municipal wastewater.  Their efficient biological degradation is essential to reduce the 
subsequent disposal of such substances into the waters of the receiver, or release into the 
atmosphere. The mineralization of organic compounds by facultative  or obligate anaerobic 
bacteria can have  importance for next state of treatment, because most of organic 
contaminants are toxic for  microorganisms of conventional activate sludge process. The aim 
of the study presented was assessment of the removal of specific organic contaminations BTX 
(benzene, toluene and xylenes) found in wastewater in municipal WWTP during anaerobic 
treatment process. The experiments have been performed in the laboratory anaerobic reactor 
of the 5 L volume. The concentrations of BTX in wastewater were in the range of 1.0 and 5.0 
mg/L as the sum of the compounds. After the anaerobic treatment process the concentrations 
of BTX decreased in average: 45 % for benzene, 59 % for toluene, 65 % for o-xylene and 76 
% for p-xylene. 

mailto:mkuglarz@ath.bielsko.pl
mailto:bmrowiec@ath.bielsko.pl


 6

 
Jingjing YANG1, Jozef TRELA1,2, Elzbieta PLAZA1 

 
Influence of aeration strategy on behavior of different microorganisms in 

deammonification process 
 

1. Department of Land and Water Resources Engineering, Royal Institute of Technology (KTH). 
Teknikringen 76, SE-100 44, Stockholm  
2. Swedish Environmental Research Institute (IVL). Valhallavägen 81, 100 31 Stockholm 
 
In one stage moving bed biofilm reactor (MBBR) with deammonification process, two groups 
of microorganisms, which are ammonium oxidizers (AOB) and anammox bacteria, play the 
key roles to remove nitrogen. An investigation has been carried out to evaluate the activity of 
different groups of microorganisms and N2O emission in MBBR operated under various 
aeration strategies.  
The pilot scale reactor of volume 200 L, filled 40% with Kaldnes biofilm carriers (K1) and 
continuously fed with reject water, was run for 500 days at 25°C under different aeration 
strategies, characterized by the ratio between non - aerated and aerated phase duration (R) and 
dissolved oxygen concentration (DO). After the initial adaptation period I, four different 
aeration strategies were introduced in the system with DO 3 mg/l and R=0 (Period II), DO 3.5 
mg/l and R = 1/3 (Period III), DO 3 mg/l and R = 1/3 (Period IV), and DO 3.5 mg/l and R=1 
(Period V); air supply was decreased gradually. In each period, Kaldnes carriers with biofilm 
were taken out for microbial activity tests: specific anammox activity (SAA) tests based on 
the measurement of nitrogen gas production, oxygen uptake rate (OUR) and nitrate utilization 
rate (NUR) tests.  
From period II to V, air supply decreased from value of 1.5 m3/h to 0.8 m3/h. Activity of 
anammox bacteria increased when continuous aeration switched to intermittent aeration 
because more anaerobic phases were introduced. AOB however decreased activity from 3.82 
to 3.02 mgO2/m2•h due to less oxygen supplied. In the period V, low oxygen supply led to a 
low production of NO2--N by AOB and this was the rate-limiting step for anammox process. 
The study showed that a choice of proper aeration strategy could decrease air supply and 
energy requirement without any loss of process efficiency. A proper duration of non-aerated 
phase could improve anaerobic conditions in the biofilm and decrease possible inhibition 
effects of oxygen on anammox bacteria. N2O production was mainly due to ammonium 
oxidizers in aerated phase and heterotrophic denitrifying bacteria in non aerated phase. 



 7

 
Jerzy MIKOSZ 

Simulating the effects of the introduction of membrane filtration at a municipal BNR 
plant 

Cracow University of Technology, Institute of Water Supply and Environmental Engineering, ul. 
Warszawska 24, 31-155 Kraków, email: jmikosz@pk.edu.pl 
 
Sedimentation is still the most common method of biomass separation at majority of medium 
and large biological nutrient removal municipal wastewater treatment plants (BNR WWTP). 
In recent years some plants have been replacing this process with membrane separation and 
transforming their typical biological reactors into membrane units (MBR). This is often linked 
to the required increase in plant’s capacity and/or improvement in effluent quality. However, 
such modifications significantly affect plant functioning especially in regard to operation of 
biological processes, energy management and solids treatment. The article presents the results 
of computer simulation research on effects of the introduction of membrane filtration at a 
municipal BNR plant. The simulations allow to compare the most important operational 
parameters and effluent quality for the traditional layout with secondary clarifiers and the 
layout with membrane biological rectors. Wastewater treatment plants’ operators and 
decision-makers may use is it as an indication of what changes in plant operation can be 
expected after installing membrane filtration. 

 
 

Aleksandra1 GRODZKA, Lesław1 PŁONKA, Joanna2 ĆWIKŁA  

Determination of relationship among influent ammonia nitrogen concentration in 
activated sludge system and aerators worktime 

1Environmental Biotechnology Department, Faculty of Power and Environmental Engineering, 
Silesian University of Technology, ul. Akademicka 2,  PL-44 100 Gliwice, Poland; E-mail: 
adam.sochacki@polsl.pl 
2Przedsiębiorstwo Wodociągów i Kanalizacji Sp. z o.o., 44-100 Gliwice, ul. Rybnicka 47 
 

Keywords: aeration, aerators work time, energy consumption, nitrogen 

One of the most energy consuming processes during biological wastewater treatment is 
aeration. Oxygen uptake rate depends on many factors thus it is difficult to estimate influence 
of an individual parameter on the process. This paper presents the method of calculation of 
ammonia nitrogen influence on energy consumption described as aerators work time. 

 

mailto:jmikosz@pk.edu.pl
mailto:adam.sochacki@polsl.pl


 8

. 

M.D. GOMELYA., Y. V. RADOVENCHYK. 
 

The research of activated sludge dewatering processes. 
 
Department of Ecology and Plant Polymers Technology, National Technical University of Ukraine 
“Kiev Polytechnic Institute”. 
 
Key words: activated sludge, filtration, capillary materials, dewatering. 
 
The efficiency of different activated sludge dewatering processes was investigated. The 
activated sludge for researches was taken from biological processes of public wastewater 
treatment. Was found that neither pH adjustment no addition of different flocculants can 
significantly reduce the volume of sludge. The settling failed to provide the required 
efficiency too. The optimal results were obtained by using filtration for activated sludge 
dewatering processes. At the same time there was no significant efficiency of dewatering 
processes that could be compared with the cost of reagents and chemicals. New method of 
water separation from activated sludge was used. This method involved the use of materials 
with capillary properties. The laboratory plant with continuous action for activated sludge 
dewatering processes was developed during researches. Also the efficiency of activated 
sludge dewatering, the influence of various factors on the parameters of dewatering processes 
and the working features of the laboratory plant were studied. 
 

   



 9

 
V.V.RYSUHIN1, T.A.SHABLIY2, M.D.GOMELYA2 

 
Sulphates and water hardness ions removal from the water in the 

demineralization process 
 
1. “Technology of nature”, Moskovskaya st.4a; Alchevsk,Ukraine (e-mail: vvr@vumk.com) 
2. Department of Ecology and Plant Polymers Technology, National technical university of Ukraine 
“KPI”, Pobedy av. 37; 03056 Kyiv, Ukraine (e-mail: tania1@voliacable.com, m.gomelya@kpi.ua) 
 
The results of treatment of solutions with high sulphates concentration and the high rate of 
water hardness are given.The task of reducing water salinity was solved by isolation of 
sulphate in the form of poorly soluble calcium hydroxsulphoaluminate and also due to its 
softening with lime or lime and carbon dioxide processing. 
Calcium hydroxsulphoaluminate  has been received during water treatment using lime and 
highly basic aluminium coagulants.It is shown that the usage of aluminuim hydroxchloride 
can reduce sulphate concentrations from 1200-4500 to 40-500 mg/l and reduce water hardness 
from 10-18 mmol/l to 0,25-1,5 mmol/l. In this case the chloride content in water depends on 
the basicity and hydroxchloride aluminum flow. 
Significant reduction of secondary pollution by chlorides achieved through an integrated use 
of aluminium hydroxchloride and sodium aluminate coagulants. 
It was found that that the efficiency of water purification of sulphates and water softening can 
be increased with the carbon dioxide processing. This helps to remove the calcium ions as 
calcium carbonate and to increase the yield of calcium hydroxsulphoaluminate. 
It is shown that the residual level of salinity and alkalinity depends on its ionic composition, 
in particular on the content of sodium sulphate, as well as the type and rate of aluminium 
coagulant. The developed method helps to solve the problems of natural water conditioning, 
treatment of wastewater with different concentrations. 
Perspective is the process of concentrates processing produced by nanofiltration water 
treatment.  
A slight increase in chloride concentration does not significantly influence the efficiency of 
water treatment in general while treated concentrates are reused in the technological process. 

 

mailto:vvr@vumk.com)
mailto:tania1@voliacable.com
mailto:m.gomelya@kpi.ua)


 10

 
 

T.A. SHABLIY, E.V. GOLTVIANYTSKAYA, M.D. GOMELYA 
 

Electrochemical processing of regeneration solution ion-exchange treatment of 
water to produce acids and alkalis 

 
Department of Ecology and Plant Polymers Technology, National Technical University of Ukraine 
“KPI”, Pobedy av. 37; 03056 Kyiv, Ukraine (e-mail: tania1@voliacable.com, milleniya@mail.ru, eco-
paper@kpi.ua) 
 
Keywords: electrodialisys; processing of regeneration solutions; current efficiency 
 
The processes of purification of acid, neutral and alkaline solutions containing sulfate or 
sodium chloride was studied. 
The compositions of used solutions was close to solutions that was formed during the 
regeneration of cation exchangers in the sodium form by sulfuric or hydrochloric acid, as well 
as the regeneration of anion exchangers in the salt form by alkali. 
The conditions for the production of sulfuric acid and alkali in the processing of sulfate-
containing solutions in three-chamber electrolysis cells with using cationic and anionic 
membranes was determined. The influence of pH and concentration of initial solution, the 
alkali concentration in the cathode area and the acid concentration in the anode area to the 
current efficiency of sulfuric acid and sodium hydroxide, as well as to the efficiency of water 
purification from sodium sulfate. 
The concentrations of chemicals produced in high efficiency of the electrodialysis was 
determined. 
It is shown that by using a four chamber electrolyser in the electrolysis of solutions containing 
sodium chloride, along with an alkali solution, the solution of hydrochloric acid can be 
obtained. 
It is established that the usage of electrodialysis of cationic and anionic membranes 
effectiveness of the process largely depends on the initial concentration of sodium chloride. In 
the concentration of sodium chloride exceeding 40 g/dm3 the efficiency of electrolysis is 
greatly reduced due to the diffusion transport of chloride anions to the cathode area. 
Current efficiency of acids and alkali decreases with increasing concentrations respectively in 
the cathode and the anode area. 
When the concentration of alkali and acid above 3000 mg-eq/dm3 goes a significant reduction 
of the current efficiency of electrolysis products with a significant increase the time of process 
for all used voltages and current densities. 
 

mailto:tania1@voliacable.com
mailto:milleniya@mail.ru
mailto:paper@kpi.ua)


 11

 
Adam SOCHACKI1,2, ,Joanna SURMACZ-GÓRSKA1, Konrad SZAFNICKI2 

Start-up performance of constructed wetland microcosms for electroplating 
wastewater polishing 

 
1,  PL-44 1Environmental Biotechnology Department, Faculty of Power and Environmental 
Engineering, Silesian University of Technology, ul. Akademicka 100 Gliwice, Poland; E-mail: 
adam.sochacki@polsl.pl 
2, Ecole Nationale Supérieure des Mines de Saint-Etienne, 158, cours Fauriel, F-42023 Saint-Etienne 
Cedex 2, France; E-mail: sochacki@emse.fr 
 

Keywords: constructed wetlands; cyanides; electroplating wastewater; metals; vertical flow 
 
Two experimental systems which mimic full scale vertical flow constructed wetland were 
established to study their feasibility to polish electroplating plant effluent. Each system 
consists of vertical flow PVC columns (80 cm height, 20 cm diameter) filled up to 63,5 cm 
(20 L) with either mineral or organic media. The systems are fed with either real or synthetic 
electroplating wastewater containing Zn, Cu, Ni, Pb, Fe, Al, and cyanides. Six different 
configurations (each in duplicate) were selected for the experiment based on flow mode, type 
of bed media (and presence or absence of vegetation (Phragmites australis). The main 
objective of the system design was to promote metals removal by precipitation as metal 
sulphides mediated by sulphate reducing bacteria (SRB), which, in general, are obligate 
anaerobes. Thus, most of the columns are strictly anaerobic. However, also aerobic processes 
were reported to be efficient for removal of metals and cyanides. Therefore, selected columns 
of the experimental system are operated as intermittently anaerobic and aerobic. The remarks 
on the four-month start-up period of the system operation and the scope of the system 
application are presented. 

 

mailto:adam.sochacki@polsl.pl
mailto:sochacki@emse.fr


 12

 
Yuri VERGELES, Felix STOLBERG 

 
Modelling treatment performance of temperate climate constructed wetlands 

receiving municipal wastewater effluent 
 
National Academy of Municipal Economy in Kharkiv, vul. Revolutsii 12, Kharkiv, Ukraine 
Yuri_Vergeles@hotmail.com 
 
The basic Stritter-Phelps equation was applied to model decomposition of pollutants in 
constructed wetlands receiving domestic wastewater effluent in temperate climates. More than 